



試験証明書

Test Result

BOIS TECHNOLOGY LTD.

Dec. 27, 2006

No. 2046281-1

Japan Spinners Inspecting Foundation
SGS Hong Kong Testing Centre



Test Sample:

1. Charge Transfer (CT) Catalyst Liquid Solution 1%
2. Control Sample

Test Item: Deodorization

Test Method: Gas Detecting Tube (Formaldehyde)

Test Item	Observation	1.	2.	3.	4.
1. Deodorization (Formaldehyde)	Formaldehyde (ppm)				
	0 min	15.0	15.0		
	After 24 hours	Below 0.03	10.0		
	After 72 hours	—	8.0		

Note

Deodorization functionality

Container : 5 L Tedlar bag
 Amount of gas filled in the Tedlar bag : 3L
 Initial density of odor gas : Formaldehyde 15ppm
 Measurement method : Gas Detecting Tube
 Room Temperature : 20°C
 Condition : Dark room

Control Sample—Testing conducted without a sample

Observation after 72 hours : Not detected

1.	2.	3.	4.



試験証明書

Dec. 27, 2006

Report No. 2046281-2 (End)

BOIS TECHNOLOGY LIMITED

